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Package leaflet: Information for the user 

 

ZOVIRAX, 50mg/g cream 

Aciclovir 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor, pharmacist or nurse has 

told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 10 days. 

 

What is in this leaflet 

1. What ZOVIRAX is and what it is used for 

2. What you need to know before you use ZOVIRAX 

3. How to use ZOVIRAX 

4. Possible side effects 

5. How to store ZOVIRAX 

6. Contents of the pack and other information 

 

 

1. What ZOVIRAX is and what it is used for 
 

ZOVIRAX cream is indicated for treatment of skin infections caused by herpes simplex. 

ZOVIRAX cream contains the active substance aciclovir, an antiviral agent. 

ZOVIRAX cream is used to treat lip sores. Starting the treatment with ZOVIRAX cream early may 

prevent a sore from becoming visible. If a sore is already visible on the skin, then ZOVIRAX cream 

can accelerate the healing process. 

ZOVIRAX cream may be used for treating recurring sores on facial skin and lips. 

A cold sore is the sign of an infection caused by the herpes simplex virus that resides in its inactive 

state in the nerve cell clusters of lips and the surrounding facial skin. After initial infection, the virus 

moves into the nerve cell cluster and remains there without causing problems until it is reactivated. 

The activated virus moves from the cell cluster to the lips and the surrounding skin, causing a clod 

sore. The virus can be activated by various factors, such as cold, flue, menstruation, exhaustion, 

emotional stress, injuries, bright sunlight or simply excessive tiredness. 

 

You must talk to a doctor if you do not feel better or if you feel worse after 10 days. 

 

 

2. What you need to know before you use ZOVIRAX 

 

Do not use ZOVIRAX: 

- if you are allergic to aciclovir or any of the other ingredients of this medicine (listed in section 

6);  

- for treating other skin infections beyond cold sires; 

- for treating genital herpes; 

- inside the mouth (e.g., for treating mouth sores) or on the nose. 

 

Warnings and precautions 

Talk to your doctor, pharmacist or nurse before using ZOVIRAX cream: 

- if your immune system does not function properly (e.g., if you have had a bone marrow 

transplant or if you have HIV infection); 
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- if you are not sure whether you have a clod sore or not; 

- if the cold sore is very severe; 

- if the cold sore does not fully heal in 10 days or worsens. 

 

Avoid contact with eyes. 

- If the cream accidentally comes into with eyes, rinse with plenty of warm water. If you have any 

questions, ask your doctor. 

 

Do not mix ZOVIRAX with other creams or liquids. 

Patients with lip sores should be careful to avoid spreading the virus. To avoid transmitting the 

infection, do not let other people to touch the area of the sore on your skin. Do not share your 

drinkware or utensils with others. The virus can infect other areas of the body. If you have touched the 

sore with your hands, do not touch your eyes, because the herpes virus can cause very severe ulcers on 

the cornea. 

 

If your cold sores heal slowly and recur frequently, talk to your doctor who will give you advice on 

how to proceed. 

 

Other medicines and ZOVIRAX 

Tell your doctor or pharmacist if you are using or have recently used or might use any other 

medicines. 

 

Pregnancy, breast-feeding and fertility 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

 

 

3. How to use ZOVIRAX 
 

Always use this medicine exactly as your doctor or pharmacist has told you. Check with your doctor 

or pharmacist if you are not sure. 

 

Apply the cream to the sore 5 times a day after every 4 hours, except during the night. 

The treatment period is 4 days, or up to 10 days if necessary. 

- Use sufficient cream to cover the entire affected skin area and the outer edges of cold sores (if 

any). You can start treating cold sores even after a sore has appeared. 

- Wash your hands before and after applying the cream to prevent cold sore complications or 

infecting others. 

- If you forget to apply the cream once, use it as soon as possible and continue as usual. 

 

If you have used the cream for 10 days and the sore has not healed or symptoms worsen, tell your 

doctor. 

 

The best option is to carry the cream with you, so you can start treatment as soon as the symptoms of a 

lip sore appear. The best results are achieved if you start applying the cream as soon as possible, even 

before the sore has actually appeared. 

Many people feel itching or pricking before the sore becomes visible and if you start applying the 

cream as soon as you feel this, a visible sore may never appear. However, of a sore does appear, 

ZOVIRAX cream will accelerate healing. 

To prevent worsening or spreading the infection, do not rub the affected areas with a towel. 

 

For external use only. 

Accidental use of too much cream or ingestion of the cream is unlikely to cause any adverse effects. If 

the ingested quantity is very large, talk to your doctor or pharmacist. 
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If you forget to use ZOVIRAX 

If you cannot apply the cream to the sore at the correct time, do it as soon as possible and continue the 

treatment as usual. 

 

 

4. Possible side effects 
 

Like all medicines, ZOVIRAX can cause side effects, although not everybody gets them. 

 

The excipient propylene glycol may cause skin irritation and the excipient cetostearyl alcohol may 

cause local skin reactions (e.g., contact dermatitis). 

 

After applying the cream, you may feel a slight burning or tingling sensation that goes away quickly.  

Sometimes, the use of the cream may be associated with mild dryness of the skin, itching or flaking. 

Redness or contact allergies have been observed in rare cases. Hypersensitivity symptoms (incl. 

allergic swelling of the skin) may appear in very rare instances. 

 

Immediately stop using the medicine and inform your doctor if you have: 

- an allergic reaction, which may include swelling of the face. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store ZOVIRAX 

 

Do not store above 25C. 

Do not store in a refrigerator. 

Shelf life after first opening: 28 days. 

 

Keep this medicine out of the sight and reach of children. 

 

Do not use this medicine after the expiry date which is stated on the carton. The expiry date refers to 

the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What ZOVIRAX contains 

The active substance is aciclovir. 

1 g of ZOVIRAX cream contains 50 mg of aciclovir on a water-soluble ointment base. 

The excipients are: propylene glycol, white vaseline, cetostearyl alcohol, liquid paraffin, Arlacel 165 

(mixture of glycerol monostearate and macrogol stearate 100), poloxamer 407, sodium lauryl sulphate, 

dimethicone, distilled water. 

 

What ZOVIRAX looks like and contents of the pack 

50 mg/g white smooth cream in a 2-g tube. 

Squeezable aluminium tube with internally lacquered sealing membrane and plastic screw cap. 

 

 

http://www.ravimiamet.ee/
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Marketing Authorisation Holder 

GlaxoSmithKline Dungarvan Limited 

Knockbrack 

Dungarvan 

Co Waterford  

Ireland 

 

Manufacturer 
Glaxo SmithKline Consumer Healthcare GmbH & Co. KG,  

Barthstraβe 4 

80339 München 

Germany 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

Representative of the Marketing Authorisation Holder in Estonia: 

GlaxoSmithKline Eesti OÜ 

Lõõtsa 8a 

Tallinn 11415 

Phone: 6676 900 

 

 

This leaflet was last revised in January 2021. 
 

 


